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BUILDING STRUCTURES DEPARTMENT
BUILDING STRUCTURES LABORATORY

TEST REPORT N2 NR LK00-0586/13/Z00NK

Customer: P.H.U. LATTARI
EUROSISTEMI - Lelio Lattari
Address: ul. Kopernika 7,
05-501 Piaseczno - Poland
Information about object of test
Object of test: Double wings external shutters

Date of reception:
N° of reception protocol:

Reception procedure:

made of aluminium profiles - LATTARI

14.02.2013r,
LK00-0586/13/Z00NK
Procedure PZ ZLB N° 18

Information about tests

Test commencement date:

Test completion date:

Further information about tests:

Test methods:

14.02.2013r
14.02.2013r

standards.

Initial type testing (ITT) — AoC system 4 PN-EN 13659+A1:2010

PN-EN 13527:2005 Shutters and blinds — Measurement of operating force — Test method

PN-EN 1932:2005 External blinds and shutters. Resistance to wind load — Method of testing.

PN-EN 13659+A1:2010  Shutters - Performance requirements including safety.

The test equipment used comply with the above-mentioned
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1 The scope of tests

The scope of initial type testing covered the verification of:
- resistance to wind load,
— operating forces.

Personnel executing the test:
— eng. Daniel Kuna

Apparatus:
Equipment: HOLTEN.

The test equipment used comply with PN-EN 13659+A1:2010.

2 Test specimen (identification)

The object of the tests was double wings external shutters : dimensions L x H = 1600 x 2400
mm - 1 element assembled in february 2013 r.

The information about sampling of the specimen by right of P.H.U. LATTARI EUROSISTEMI -
Lelio Lattari, ul. Kopernika 7A, 05-501 Piaseczno - Poland sampling report:

Manufacturer: P.H.U. LATTARI EUROSISTEMI - Lelio Lattari, ul. Kopernika 7A,
05-501 Piaseczno - Poland

Place of sampling: P.H.U. LATTARI EUROSISTEMI - Lelio Lattari, ul. Kopernika 7A,
05-501 Piaseczno - Poland

Number of samples: 1/ AS 13/00077

Description of the sample:  double wings external shutters ;
dimensions LxH=1600 x 2400 mm,
made of aluminium profiles LATTARI.

Date of sampling: February, 2013

Used materials

The scheme of the double wings external shutters is shown on figure 1 and 2. Cross-section
and components (profiles) are shown on figures 3+5.
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a)

Zlecenle nr AS 13/00077 dn. 13/01/15 balkon 1600x2400

Strona 1 Poz. nr 1:
Gabaryt: 1600x2400
llosg = 1

System: OKIENNICE ALU

Kolor: RAL DOWOLNY, lakuier dowolny RAL
Szkio: L RUCHOME RAL

Listwa: std

Uszczelka: Standardowe
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Fig. 1 Scheme of testing double wings external shutters; locking points
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Fig.2. Double wings external shutters
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Fig 3. Cross-section - horizontal
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Fig. 4 Cross-section - vertical
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Fig. 5 Components

3 The methods and results

3.1 Operating forces (before mechanical strength)

The test was carried out in accordance with the PN-EN 13527:2005
The motion of the casement on opening and closing was smooth, without the casement slowing
down or catching on other elements of the shutters. Test results are shown in table no. 1+3.
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Tab.1 Operating forces (before resistance to wind loads) - sequence 1 and 2)

Rate of load, [N]- P,
Casement | Measure upper strip lower Strip
ment
Measurement of Force to open - close Measurement
force of tilting °°”t1.’“e”°e ?.”d casement of force of
lath SRR tilting lath
(open - close) (open - close)
1 17,50 2,80 28,60 16,90
2 17,60 2,85 27,75 18,00
o 2 17,55 2,80 28,00 17,50
average 17.56 2,82 28,12 17,47
1 18,10 2,50 26,50 16,50
2 18,156 2,40 25565 16,00
left 3 18,00 2,45 26,00 16,85
average 18,08 2,45 26,02 16,45

class 2 (Pi= 30N - operating handle) - PN-EN 13659:2006

Tab.2 Operating forces (after direct nominal load — sequence 1)

Rate of load, [N] - P.
Casement Measure upper strip Force to open — close lower Strip
ment com_rnence a.nd casement
Measurement | continue motion Measurement
of force of of force of
tilting lath tilting lath
(open - close) (open - close )
1 17,80 2,95 28,50 17,50
2 17,85 2,85 28,10 17,60
right 3 17,80 2,90 28,20 17,50
average 17,82 2,90 28,27 17,68
1 18,50 2,60 26,50 17,00
2 18,50 2.55 26,00 17,50
i 3 18,70 2,50 26,50 17,50
average 18,57 2,55 26,33 17,33

class 2 (P.s 30N - operating handle) - PN-EN 13659:2006
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Tab.3 Operating forces (after reverse nominal load — sequence 2)
Rate of load, [N]- P,
Casement Measure upper strip Force to open — close lower Strip
ment commence a.nd casement
Measurement | continue motion Measurement
of force of of force of
tilting lath tilting lath
(open - close) (open - close )
1 18,00 3,10 29,00 17,60
) 17,90 3,10 28,50 17,60
night 3 17,05 2,90 28,50 17,60
average 17,95 3,00 28,66 17,60
1 18,90 2,80 27,00 17,80
2 18,70 2,95 27,20 17,80
left 3 18,85 2,95 27,10 17,50
average 18,82 2,90 27,10 17,70

3.2

class 2 (P.< 30N - operating handle) - PN-EN 13659:2006

Resistance to wind load

The test was carried out in accordance with the PN-EN 1932:2005.
Test results are shown in table no. 4.

The nominal load:

Fv=BxpxLxH

with:

Obcigzenie bezpieczne

Fs=y x Fy

with:

R=1,

L=1600 mm, H=2400 mm
p= the threshold test pressure w N/m? corresponding to
the declared resistance class (400 N/m?)

y=1,5
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Tab 4. Resistance to wind loads

Sequences Load applied Expression of results
Sequence 1 Fy
Direct nominal load old $ 444 éla tidl ls After test no visible changes
: N were observed.
Fn = 1536 N (400 N/m?)
Measurement of the operating
forces by - tab. 2 — class 2
(PN-EN 13659:2006)
Sequence 2 By
v After test no visible changes
Reverse nominal load Pabb bbby 4 were observed.
1.1 .
< o]
-Fy = - 1536 N/m? (400 Nimz) @ [Z Measurement of the operating
forces by - tab. 3 — class 2
(PN-EN 13659:2006)
F

Sequenc 3

Direct then reverse safety
loads

Fs = 2300 N (600 N/m?)

-Fs=-2300 N (600 N/m?)

s

o
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/
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After test no visible changes
were observed.

Exit from fixing and guide rails — NO

Repture - NO

Expression of results — operating forcesvariation V In the operating force as a percentage calculated as

follows :V =100 [Pe/P;— 1]) [%}

where P; and P respectively are the values of the operating force before the test and after this sequence

After sequence 1

Measurement of force of tilting lath

- upper Strip
= right casement \/ = 100[ 17,82/17,55- 1] = 1,54 %
= left casement V = 100[ 18,57/18,08— 1]=2,71 %
- lower Strip
. skrzydto prawe V = 100[ 17,53/17,47- 1] = 5,72 %
= left casement VV = 100 17,33/16,45—- 1] = 6,10 %

Force to commence and continue motion

] right casement V = 100[ 2,90/2,82— 1] = 2,84 %
. left casement V = 100[ 2,55/2,45- 1] = 4,08 %
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open - close casement - ryglowanie

. right casement V = 100[ 28,27/28,12— 1] = 3,56 %
= left casement V = 100[ 26,33/26,02— 1] = 1,19 %
After sequence 2

Measurement of force of tilting lath
- upper Strip

right casement V = 100[ 17,95/17,55—- 1] = 2,28 %
. left casement V = 100[ 18,82/18,08— 1] = 4,09 %

- lower Strip
] right casement V = 100[ 17,60/17,47—- 1] = 0,74 %
] left casement V = 100f 17,70/16,45- 1] = 7,60 %

Force to commence and continue motion

= right casement V = 100( 3,00/2,82— 1] = 6,38 %
. left casement VV = 100[ 2,90/2,45- 1] = 18,37 %

open - close casement

= right casement V = 100[ 28,66/28,12— 1] = 1,92 %
. left casement V = 100f 27,10/26,02— 1] = 4,15 %

4 Classification

On the base of test results the classification is presented in table no. 5.

Tab. 5 Classification of the tested - Double wings external shutters
made of aluminium profiles - LATTARI

Properties Classification Classification standards

Resistance to wind load class 6

PN-EN 13659+A1:2010

Resistance to wind load — deflection 400 (N/m?)
Safety test 600 (N/m?)
Operating forces class 2 (F.<30N) [ PN-EN 13659+A1:2010

Fe —maximum operating forces
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Responsible for the test Authorizing person

Msc eng. Marzena Jakimowicz dr eng. Krzysztof Kuczyrski

Warsaw .(26. 03 1013

Testing Laboratory declares that test results relate only to the object under test. Test Report should not be
reproduced without a written permission of Testing Laboratory in any other form than as a whole.
Report is not the document admitting object to trade and general application in building industry.

N

Head of\ Testing Laboratory
dr eng,/ Pawel/Sulik
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CLASSIFICATION
NS 0586/13/Z00NK

Probucer: P.H.U. LATTARI EUROSISTEMI

— Lelio Lattari
ul. Kopernika 7,
05-501 Piaseczno - POLAND

SYSTEM: LATTARI
aluminium profiles

ProbucT: Double turn hardware shutters
external dimensions
(width/height) — LxH=1600x2400mm

BUILDING STRUCTURES ITB DEPARTMENT / BUILDING STRUCTURES LABORATORY
confirms ITT shutters test results in accordance with the product standard
EN 13659+A1:2010 clouse 4

Range of tests Classification Classification standard
Properties Test method
Eeazi:tance to wind EN 1932:2005 Class 6 EN 13659+A1:2010
Resistance to wind load - 400 (N/m?)
deflection
Safety test GOO(NM‘IZ)
Operating forces EN 13527:2005 Class 2 (30N) EN 13659+A1:2010

The test results are in accordance with the tests report No. LK00-0586/13/Z00NK.
These results refer to tested properties can be used for CE marking, in accordance with the
rules specified in the product standard EN 13659+A1:2010.

Responsible for the tests: Mcs. eng. Marzena Jakimowicz

orizing Person . w
Wﬁ?’//ﬁ Warsaw 05.03.2013*
dréeng. Krzysétof Kuczyriski dr eng. Pawef Sulik

* The validity of this Classification expires in case of change of manufactured assortment, components and/or technology.
Classification specified above should be confirmed in FPC.
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